A
3 L L Report No.: BTL-FCCP-1-2407C095
SO,

S 7,
.~~~y |[ACCREDITED
’41/ ) \\‘\\ e

alp oW Certificate #7130.01

FCC Radio Test Report
FCC ID: ZMOLE270LA

¥

N\

This report concerns: Original Grant

Project No. 1 2407C095

Equipment :  LTE Module

Brand Name :  Fibocom

Test Model :  LE270-LA

Series Model : N/A

Applicant :  Fibocom Wireless Inc.

Address : 1101, Tower A, Building 6, Shenzhen International Innovation Valley, Dashi
1st Rd, Nanshan, Shenzhen, China

Manufacturer :  Fibocom Wireless Inc.

Address : 1101, Tower A, Building 6, Shenzhen International Innovation Valley, Dashi
1st Rd, Nanshan, Shenzhen, China

Factory :  Fibocom Wireless Inc.

Address : 1101, Tower A, Building 6, Shenzhen International Innovation Valley, Dashi
1st Rd, Nanshan, Shenzhen, China

Date of Receipt : Aug. 07,2024

Date of Test : Aug. 09, 2024 ~ Aug. 29, 2024

Issued Date :  Sep. 04, 2024

Report Version : ROO

Test Sample : Engineering Sample No.: SSL2024080742.

Standard(s) : 47 CFR FCC Part 22 Subpart H

47 CFR FCC Part 2

The above equipment has been tested and found compliance with the requirement of the relative

standards by BTL Inc.
Abel. Cao

Abel Cao

‘S{&xw\ L

Steven Lu

Prepared by

Approved by :

Room 108, Building 2, No.1, Yile Road, Songshan Lake Zone, Dongguan City, Guangdong,
People’s Republic of China
Tel: +86-769-8318-3000 Web: www.newbtl.com Service mail: btl_ga@newbtl.com

Page 1 of 58


../../User/Documents/WXWork/1688852457274757/Cache/bill/AppData/user/Application%20Data/新文件專區/共通資料/報告持有人與製造商.doc
file://Neutron/文件專區/貳零零柒報告格式/英式報告/法規/法規標準.doc

y
3 L L Report No.: BTL-FCCP-1-2407C095

Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with standards traceable to international standard(s) and/or
national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility to
ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL assumes no responsibility for the data provided by the customer, any
statements, inferences or generalizations drawn by the customer or others from the reports issued by BTL.

The report must not be used by the client to claim product certification, approval, or endorsement by A2LA or
any agency of the U.S. Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
ourselves, the test report shall not be reproduced, except in full, without our written approval.

BTL'’s laboratory quality assurance procedures are in compliance with the ISO/IEC 17025: 2017
requirements, and accredited by the conformity assessment authorities listed in this test report.

BTL is not responsible for the sampling stage, so the results only apply to the sample as received.

The information, data and test plan are provided by manufacturer which may affect the validity of results, so
it is manufacturer’s responsibility to ensure that the apparatus meets the essential requirements of applied
standards and in all the possible configurations as representative of its intended use.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/Iltem(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.

Please note that the measurement uncertainty is provided for informational purpose only and are not use in
determining the Pass/Fail results.
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REPORT ISSUED HISTORY

Report No. Version Description Issued Date Note

BTL-FCCP-1-2407C095 R0OO Original Report. Sep. 04, 2024 Valid
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1. APPLICABLE STANDARDS

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

ANSI C63.26-2015

The following reference test guidance is not within the scope of accreditation of A2LA:

FCC KDB 971168 D01 Power Meas License Digital Systems v03r01

2. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

FCC Part 22 Subpart H & Part 2
Standard(s) Section Test Item Judgment Remark
2.1046 Output Power PASS | -
22.913(a)(5) Effective Radiated Power PASS | -
2.1049 Occupied Bandwidth PASS | @ -
Zg:égg(la) Conducted Spurious Emissions PASS | @ -
25:;25(3&) Radiated Spurious Emissions PASS | @ -
22.917(a) Band Edge Measurements PASS | -
22.913(d) Peak To Average Ratio PASS | -
gzlggg Frequency Stability PASS | -
Note:

(1) “N/A” denotes test is not applicable in this test report.
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2.1 TEST FACILITY

For Radiated items:
The test facilities used to collect the test data in this report is at the location of No.3, Jinshagang 1st Road,
Dalang, Dongguan City, Guangdong People’s Republic of China.

For other items:
The test facilities used to collect the test data in this report is at the location of Room 108, Building 2, No.1,
Yile Road, Songshan Lake Zone, Dongguan City, Guangdong, People’s Republic of China.

BTL's Registration Number for FCC: 747969
BTL's Designation Number for FCC: CN1377

2.2 MEASUREMENT UNCERTAINTY
ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the emissions
test results be included in the report. The measurement uncertainties given below are based on a 95%
confidence level (based on a coverage factor (k=2))
The BTL measurement uncertainty as below table:

A. Radiated Measurement:

Test Site Method Measurement Frequency Range U,(dB)
DG-CB01 CISPR 9kHz ~ 30MHz 2.36
Test Site Method Measurement Frequency Range HA ?tv U,(dB)
30MHz ~ 200MHz Y 4.40
DG-CBO03 30MHz ~ 200MHz H 3.62
3 CISPR
(3m) 200MHz ~ 1,000MHz v | 458
200MHz ~ 1,000MHz H 3.98
Test Site Method Measurement Frequency Range U,(dB)
3 CISPR
(3m) 6GHz ~ 18GHz 4.62
B. Other Measurement:
Parameter Uncertainty
Spectrum Bandwidth +1.74 %
Maximum Output Power +0.87 dB
Frequency Stability +53.10Hz
Temperature +0.47 °C
Humidity +1.37%

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into account to
declare the compliance or non-compliance to the specification.
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2.3 TEST ENVIRONMENT CONDITIONS

Test Iltem Temperature | Humidity | Test Voltage | Tested By Test Date
Output Power & ERP 25.3°C 49% DC 3.8V Mark Wu A'Atlugé.122d'22002244~
Occupied Bandwidth 25.3°C 49% DC3.8V | MarkWu AAuugé.1226,22002244~
Condé‘ﬁf;‘liiﬁgrious 25.3°C 49% DC 3.8V Mark Wu /Xjuggj_lzzd,22002244~
Radia(tgij‘z":g%%sjﬂzi)sgons 26°C 41% DC 3.8V |Hayden Chen| Aug. 28, 2024
Ra‘z?éea:f‘:éii‘ézgmgons 24°C 55% DC 3.8V |Jensen Zhou| Aug. 24, 2024
Radia;:gj/g”{g’gg ,\'imgs“’”s 24°C 54% DC 3.8V |Jensen Zhou AA”ugé_227é,22002244~
Band Edge 25.3°C 49% DC3.8V | MarkWu ,;uugé.122d’22002244~
Peak to Average Ratio 25.3°C 49% DC 3.8V Mark Wu %ugé_lzzdlzzoozg 4~
Frequency Stability hé?(;:gilqg‘ 49% I\Ilzirtrrg?rf Mark Wu %ugé_lzzdlzzooz; 4~
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment LTE Module
Brand Name Fibocom
Test Model LE270-LA
Series Model N/A

Model Difference(s) N/A
Hardware Version V1.2

Software Version

12007.6000.00.04.26.01

Power Source

DC voltage supplied from external power supply.

Power Rating

DC 3.4V - 4.5V, Typical: 3.8V

manual.

2. Channel List:

IMEI No. 868317070000764
. UL: QPSK, 16QAM

Modulation Type LTE DL: OPSK. 160AM, 64QAM
LTE Channel Bandwidth QPSK 16QAM
(MHz) (dBm) (dBm)
1.4 23.38 22.86
Max. ERP Band & 3 23.35 22.67
5 23.92 23.19
10 24.01 23.26

Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the user's

LTE Band 5(UL: 824-849MHz, DL: 869-894MHz)
Bandwidth Frequency of Frequency of
LES R (MH2) Nut | yplink (MHz) | N° | Downlink (MHz)
1.4 20407 824.7 2407 869.7
3 20415 825.5 2415 870.5
Low Range
5 20425 826.5 2425 871.5
10 20450 829 2450 874
Mid Range 1.4/3/5/10 20525 836.5 2525 881.5
14 20643 848.3 2643 893.3
3 20635 847.5 2635 892.5
High Range
5 20625 846.5 2625 891.5
10 20600 844 2600 889
3. Table for Filed Antenna:
Brand P/N Antenna Type Connector Gain (dBi) Note
BGS GHT-019A Dipole SMA Male J 1.32 LTE Band 5

Note:

(1) The antenna gain is provided by the manufacturer.
(2) The antenna is not attached when sales.
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4. The UE capability is category 1, and the maximum RB Number is 27 when the modulation is
16QAM, so for the bandwidth of 10MHz, only tested to 27 RB when the modulationis 16QAM.
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3.2 DESCRIPTION OF TEST MODES
Following mode(s) is (were) found to be the worst case(s) and selected for the final test.
LTE BAND 5 MODE
Available Channel .
Test Item Channel Tested Channel Bandwidth Modulation Mode
20407 to 20643 204%631%525’ 1.4MHz QPSK, 16QAM 1RB/3RB/6RB
Output | 204151020635 | 20415 29925 | gy QPSK, 16QAM 1RB/SRB/15RB
Power &
ERP 20425 to 20625 20422%622%525’ 5MHz QPSK, 16QAM 1RB/12RB/25RB
PSK 1RB/25RB/50RB
20450 to 20600 | 204°0: 20525, | 4 ov, Q
20600 16QAM 1RB/25RB/27RB
20407 to 20643 204%’631%525’ 1.4MHz QPSK, 16QAM 6RB
20415, 20525
20415 to 20635 ’ ’ 3MHz QPSK, 16QAM 15RB
Occupied 20635
Bandwidth | 20425 to 20625 20422%622%525’ 5MHz QPSK, 16QAM 25RB
PSK 50RB
20450 to 20600 | 204%0, 20525, | 4 ou, Q
20600 16QAM 27RB
Conducted | 20407 to 20643 20525 1.4MHz QPSK 1RB
Spurious | 20425 to 20625 20525 5MHz QPSK 1RB
Emissions | 20450 to 20600 20525 10MHz QPSK 1RB
Radiated | 20407 to 20643 20525 1.4MHz QPSK 1RB
Spurious | 20425 to 20625 20525 5MHz QPSK 1RB
Emissions | 20450 to 20600 20525 10MHz QPSK 1RB
20407 to 20643 | 20407, 20643 | 1.4MHz QPSK 1RB/6RB
Band Edge | 204151020635 | 20415, 20635 3MHz QPSK 1RB/15RB
98 120425 10 20625 | 20425, 20625 5MHz QPSK 1RB/25RB
20450 to 20600 | 20450, 20600 10MHz QPSK 1RB/50RB
20407 to 20643 204%’631%525’ 1.4MHz QPSK, 16QAM 1RB
PeakTo | 204151020635 | 201> 202 | 3mz QPSK, 16QAM 1RB
Average
Ratio 20425 to 20625 204";%’622%525' 5MHz QPSK, 16QAM 1RB
20450 to 20600 2042%’6%%525' 10MHz QPSK, 16QAM 1RB
Frequency | 54450 10 20600 20525 10MHz QPSK 50RB
Stability
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3.3 BLOCK DIGRAM SHOWING THE CONFIGURATIONOFSYSTEMTESTED

1 L 2
EUT DC POWEI’ SOUICE AC 100_240V

2.4 DESCRIPTION OF SUPPORT UNITS

during the tests.

For 9 kHz to 30 MHz:

The EUT has been tested as an independent unit together with other necessary accessories or support
units. The following support units or accessories were used to form a representative test configuration

Item Equipment Mfr/Brand Model/Type No. Series No.
A DC Power Source N/A ZN2PD2-14W-S+ SF654501927
Item Cable Type Shielded Type Ferrite Core Length
1 DC Cable NO NO 1.2m
2 AC Cable NO NO 1.2m
For other items:
ltem Equipment Mfr/Brand Model/Type No. Series No.
A DC Power Source UNI-T UDP6721 AWP7224050031
Item Cable Type Shielded Type Ferrite Core Length
1 DC Cable NO NO 1.2m
2 AC Cable NO NO 1.2m
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4. TEST RESULT

4.1 OUTPUT POWER MEASUREMENT

4,11 LIMIT

Mobile / Portable station are limited to 7 watts e.r.p.

4.1.2 TEST PROCEDURE

The testing follows FCC KDB 971168 v03r01 Section 5 or ANSI C63.26-2015 Section 5.2.
EIRP / ERP:

EIRP = Output Power + Antenan gain
ERP = EIPR - 2.15dBi

Output Power:
The EUT was set up for the maximum power with GSM, GPRS, EDGE, WCDMA and LTE link data
modulation and link up with simulator. Set the EUT to transmit under low, middle and high channel and
record the power level shown on simulator.

4.1.3 TEST SETUP LAYOUT
Output Power Measurement

= o

System Simulator EUT

4.1.4 TEST DEVIATION

No deviation

4.1.5 TEST RESULTS
Please refer to the APPENDIX A.
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4.2 OCCUPIED BANDWIDTH MEASUREMENT

4.2.1 TEST PROCEDURE

The testing follows FCC KDB 971168 v03r01 Section 4 or ANSI C63.26-2015 Section 5.4.

1. The EUT makes a call to the communication simulator. All measurements were done at low, middle and
high operational frequency range. The communication simulator station system controlled a EUT to
export maximum output power under transmission mode and specific channel frequency. Use OBW
measurement function of Spectrum analyzer to measure 99 % occupied bandwidth and 26dB
bandwidth.

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. RBW=(1% ~ 5%)*EBW
VBW=3* RBW

4. set spectrum analyzer with Peak detector.

4.2.2 TEST SETUP LAYOUT

Spectrum Analayzer [ ] l
Power . -
Splitter EUT

=

Communication simulator

4.2.3 TEST DEVIATION

No deviation

4.2.4 TEST RESULTS
Please refer to the APPENDIX B.
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4.3 CONDUCTED SPURIOUS EMISSIONS MEASUREMENT

4.3.1 LIMIT

The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 43 + 10 log(P) dB. The emission limit equal to -13dBm.

4.3.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6 or ANSI C63.26-2015 Section 5.7.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The band edges of low and high channels for the highest RF powers were measured. Set RBW>=1%
EBW in the 1MHz band immediately outside and adjacent to the band edge.

3. Set spectrum analyzer with Peak or RMS detector.

4. The RF fundamental frequency should be excluded against the limit line in the operating frequency
band.

4.3.3 TEST SETUP LAYOUT

Spectrum Analayzer [ ] o

Power = -

Splitter EUT
Communication simulator

4.3.4 TEST DEVIATION

No deviation

4.3.5 TEST RESULTS
Please refer to the APPENDIX C.
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4.4 RADIATED SPURIOUS EMISSIONS MEASUREMENT

441 LIMIT

The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 43 + 10 log(P) dB. The emission limit equal to -13dBm.

4.4.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6.2 or ANSI C63.26-2015 Section 5.5.

1. The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5 meter
height for frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.

3. During the measurement, the system simulator parameters were set to force the EUT transmitting at
maximum output power.

4. Start the test, rotate the table 360° to find the worst Angle, maintain the worst Angle, raise the antenna
to 1-4m to find the worst height, maintain the worst height, then rotate the table to determine the final
worst Angle, grab the spectrum diagram.

5. EUT shall be placed in accordance with X,Y,Z as required by Figure 5 in ANSI C63.26.

Repeat Step 5 above to find the worst placement. Test all bands according to the worst placement.

6. Then EIRP is then converted to field strength as follows in Equation

7. E (dBuV/m) = EIRP (dBm) - 20log(D) + 104.8; where D is the measurement distance (in the far field
region) in m.The emission limit equal to 82.26dBuV/m.
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4.4.3 TEST SETUP LAYOUT

Below 30MHz

Communications
Test Set

Ground Plane

Receiver

30MHz to 1000MHz

Communications
Test5et

Ground Plane

Receiver

Amp.
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Above 1GHz

¢D.3m

Ground Plane

Communications -
] Test Set Receaiver I Amp. I

4.4.4 TEST DEVIATION

No deviation

4.45 TEST RESULTS (9KHZ TO 30MHZ)
Please refer to the APPENDIX D.

4.4.6 TEST RESULTS (30MHZ TO 1000MHZ)
Please refer to the APPENDIX E.

4.4.7 TEST RESULTS (ABOVE 1000MHZ)
Please refer to the APPENDIX F.
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4.5 BAND EDGE MEASUREMENT

45.1 LIMIT

A Power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 43 + 10 log(P) dB. In the 1 MHz bands immediately outside
and adjacent to the frequency block a resolution bandwidth of at least one percent of the emission
bandwidth of the fundamental emission of the transmitter may be employed.

4.5.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6 or ANSI C63.26-2015 Section 5.7.
1. All measurements were done at low and high operational frequency range.
2. Record the max trace plot into the test report.

4.5.3 TEST SETUP LAYOUT

Spectrum Analayzer [ ] o
Power a -
Splitter EUT

=

Communication simulator

4.5.4 TEST DEVIATION

No deviation

455 TEST RESULTS
Please refer to the APPENDIX G.
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4.6 PEAK TO AVERAGE RATIO MEASUREMENT

46.1 LIMIT

In measuring transmissions in this band using an average power technique, the peak to-average ratio (PAR)
of the transmission may not exceed 13 dB.

4.6.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 5.7 or ANSI C63.26-2015 Section 5.2.6.
1. Set resolution/measurement bandwidth = signal’s occupied bandwidth;

2. Set the number of counts to a value that stabilizes the measured CCDF curve;

3. Record the maximum PAPR level associated with a probability of 0.1%.

4.6.3 TEST SETUP LAYOUT

Spectrum Analayzer [ ] o

Power . -

Spiitter EUT
Communication simulater

4.6.4 TEST DEVIATION

No deviation

4.6.5 TEST RESULTS
Please refer to the APPENDIX H.
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4.7 FREQUENCY STABILITY MEASUREMENT

4.7.1 LIMIT

+1.5 ppm is for base and fixed station. £2.5 ppm is for mobile station.

4.7.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 9 or ANSI C63.26-2015 Section 5.6.

1. Deviceis placed at the oven room. The oven room could control the temperatures and humidity. Power
warm up is at least 15 min and power applied should perform before recording frequency error.

2. EUT is connected the external power supply to control the DC input power. The test voltage range is
from minimum to maximum working voltage. Each step shall be record the frequency error rate.

3. The temperature range step is 10 degrees in this test items. All temperature levels shall be hold the
+0.5°C during the measurement testing. The each temperature step shall be at least 0.5 hours, consider
the EUT could be test under the stability condition.

4. The frequency error was recorded frequency error from the communication simulator.

4.7.3 TEST SETUP LAYOUT

=

Communication simulator

=

Power Supply

4.7.4 TEST DEVIATION

No deviation

4.7.5 TEST RESULTS
Please refer to the APPENDIX I.
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4. LIST OF MEASUREMENT EQUIPMENTS

Radiated Emissions - 9 kHz to 30 MHz
ltem Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Active Loop Antenna Schwarzbeck | FMZB 1513-60B 1513-60 B-034 Mar. 30, 2025
2 MXE EMI Receiver Keysight N9038A MY56400091 Dec. 22, 2024
RW2350-3.8A-NM

3 Cable N/A BM-1.5M N/A Jun. 09, 2025
4 Cable N/A RG 213/U N/A Jun. 09, 2025

5 | Measurement Software Farad EZ-EMC N/A N/A

u Ver.NB-03A1-01
6 966 Chamber room ETS 9*6*6 N/A May 16, 2025
7 wideband radio R&S CMWS500 152372 Dec. 22, 2024
communication tester
8 DC power supply N/A ZN2PD2-14W-S+ SF654501927 Jan. 19, 2025
Radiated Emissions - 30 MHz to 1 GHz
ltem Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Trilog-Broadband Schwarzbeck | VULB 9168 1462 Dec. 13, 2024
Antenna
EMC
2 Attenuator INSTRUMENT EMCI-N-6-06 AT-06009 Dec. 13, 2024
- EMC

3 Preamplifier INSTRUMENT EMCO001330 980998 Nov. 17, 2024
4 Cable RegalWay LMRﬁozoé':'nMNM N/A Jun. 06, 2025
5 Cable RegalWay LMR‘“_’gr'nNMNM N/A Jun. 06, 2025
6 Cable RegalWay LMR‘fgoér';‘]MNM N/A Jun. 06, 2025
7 Receiver Agilent N9038A MY52130039 Dec. 22, 2024

8 Positioning Controller MF MF-7802 N/A N/A

EZ-EMC

9 | Measurement Software Farad Ver.NB-03A1-01 N/A N/A
10 966 Chamber room CM 9*6*6 N/A May 16, 2025
11 wideband radio R&S CMWS500 152372 Dec. 22, 2024

communication tester

12 DC power supply UNI-T UDP6721 AWP7224050031 Mar. 20, 2025
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Radiated Emissions - Above 1 GHz
Item| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 Receiver Agilent N9038A MY52130039 Dec. 22, 2024
. EMC
2 Preamplifier INSTRUMENT EMC118A45SE 980888 Nov. 17, 2024
3 | Double Ridged ETS 3115 75789 Jun. 15, 2025
Guide Antenna
RWLP50-4.0A-SMS
4 Cable RegalWay M-12.5M N/A Jul. 03, 2025
RWLP50-4.0A-NM
5 Cable RegalWay RASM-2.5M N/A Jul. 03, 2025
RWLP50-4.0A-NM
6 Cable RegalWay RASMRA-0.8M N/A Jul. 03, 2025
7 1966 Chamber room CM 9*6*6 N/A May 19, 2025
Wairrwright
8 Filter Instruments  |WHK 1.5/15G-10ST N/A Dec. 22, 2024
Gmbh
9 Filter commw | ZHPFNIASGWL N/A May 31, 2025
10 Filter STI STI15-9912 N/A May 31, 2025
11 | Positioning MF MF-7802 N/A N/A
Controller
Measurement EZ-EMC
12 Software Farad Ver.NB-03A1-01 N/A N/A
wideband radio
13 communication R&S CMW500 152372 Dec. 22, 2024
tester
14 | DC power supply UNI-T UDP6721 AWP7224050031 Mar. 20, 2025
Conducted Measurement
Item | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 MXA Signal Agilent N9020A MY49100060 Jun. 28, 2025
Analyzer Technologies
Wideband Radio
2 Communication R&S CWM 500 131463 Jan. 19, 2025
Tester
3 | DC Source metter Iteck IT6154 00610415?7682010 Jun. 28, 2025
4 Temperature ESPEC SU-242 93018786 Jun. 28, 2025
Chamber

All calibration period of equipment list is one year.

Remark: "N/A” denotes no model name, serial no. or calibration specified.
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5. EUT TEST PHOTO

Radiated Emissions Test Photos

9 kHz to 30 MHz
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Radiated Emissions Test Photos

30 MHz to 1 GHz
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APPENDIX A - OUTPUT POWER
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Output Power (dBm)
Low CH Mid CH High CH
LTE Band / BW | Modulation SRiZBe Oﬁget 20407CH | 20525CH | 20643CH
824.7MHz | 8365MHz | 848.3MHz
1 0 24.19 24.14 23.97
1 2 24.20 24.14 24.14
1 5 24.21 24.06 24.08
QPSK 3 0 24.05 24.08 23.98
3 1 24.07 24.11 24.13
3 2 24.14 24.09 24.10
6 0 23.22 23.22 23.06
5/1.4MHz 1 0 23.38 23.64 23.30
1 2 23.40 23.69 23.31
1 5 23.52 23.59 23.29
16QAM 3 0 23.30 23.41 23.12
3 1 23.34 23.44 23.13
3 2 23.36 23.42 23.11
6 0 22.36 22.49 22.22
Low CH Mid CH High CH
LTE Band / BW | Modulation SF\i)Ee O?Eet 20415CH 20525CH 20635CH
8255MHz | 836.5MHz | 847.5MHz
1 0 23.62 24.06 23.74
1 7 24.12 24.18 24.10
1 14 23.96 24.09 23.98
QPSK 8 0 22.74 23.26 22.82
8 4 22.85 23.29 22.94
8 7 23.01 23.25 23.00
15 0 22.92 23.21 22.97
5/ 3MHz 1 0 22.89 23.39 22.90
1 7 23.29 23.50 23.30
1 14 23.24 23.29 23.22
16QAM 8 0 22.16 22.37 22.06
8 4 22.27 22.39 22.20
8 7 22.30 22.44 22.24
15 0 21.99 22.31 22.09
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Low CH Mid CH High CH
LTE Band / BW | Modulation SF\i)Ee Olf?fsBet 20425CH | 20525CH | 20625CH
8265MHz | 836.5MHz | 846.5MHz
1 0 24.22 24.62 24.45
1 13 24.36 2433 24.40
1 24 24.61 24.45 24.75
QPSK 12 0 23.19 2334 23.30
12 6 23.22 23.22 23.38
12 1 23.29 23.34 2353
25 0 23.26 23.29 23.47
5/5MHz 1 0 2355 23.90 23.71
1 13 23.69 23.61 23.67
1 24 23.02 23.82 24.02
16QAM 12 0 22.23 22.67 22.47
12 6 22.36 2258 22.45
12 1 22.45 22.60 22.60
25 0 22.38 2257 22.48
Low CH Mid CH High CH
LTE Band / BW | Modulation SRiEe OﬁsBet 20450CH | 20525CH | 20600CH
8290MHz | 8365MHz | 844.0MHz
1 0 23.04 2452 24.45
1 25 24.25 24.24 24.30
1 29 24.36 24.42 24.84
QPSK 25 0 23.06 23.38 23.42
25 13 23.16 23.28 23.35
25 25 23.25 23.28 23.61
50 0 23.42 23.65 23.81
5/10MHz 1 0 23.25 23.79 23.80
1 25 23.48 23.59 23.70
1 49 23.50 23.64 24.09
16QAM 25 0 22.19 22.52 22.45
25 13 22.34 22.48 22.52
25 25 22.47 2255 22.67
27 0 2254 22.48 2257
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ERP (dBm)
Low CH Mid CH High CH
LTE Band / BW | Modulation SRiZBe Oﬁget 20407CH | 20525CH | 20643CH
824.7MHz | 8365MHz | 848.3MHz
1 0 23.36 2331 23.14
1 2 2337 2331 2331
1 5 23.38 23.23 23.25
QPSK 3 0 23.22 23.25 23.15
3 1 23.24 23.28 23.30
3 2 2331 23.26 23.27
6 0 22.39 22.39 22.23
5/1.4MHz 1 0 22.55 22.81 22.47
1 2 2257 22.86 22.48
1 5 22.69 22.76 22.46
16QAM 3 0 22.47 22.58 22.29
3 1 2251 22.61 22.30
3 2 2253 22.59 22.28
6 0 21.53 21.66 21.39
Low CH Mid CH High CH
LTE Band / BW | Modulation SRiZBe O?Eet 20415CH | 20525CH | 20635CH
8255MHz | 836.5MHz | 847.5MHz
1 0 22.79 23.23 22.91
1 7 23.29 23.35 23.27
1 14 2313 23.26 23.15
QPSK 8 0 21.01 22.43 21.99
8 4 22.02 22.46 22.11
8 7 22.18 22.42 22.17
15 0 22.09 22.38 22.14
5/3MHz 1 0 22.06 22.56 22.07
1 7 22.46 22.67 22.47
1 14 22.41 22.46 22.39
16QAM 8 0 21.33 2154 21.23
8 4 21.44 21.56 21.37
8 7 21.47 21.61 21.41
15 0 21.16 21.48 21.26
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Low CH Mid CH High CH
LTE Band / BW | Modulation SF\i)Ee Olf?fsBet 20425CH | 20525CH | 20625CH
8265MHz | 836.5MHz | 846.5MHz
1 0 23.39 23.79 23.62
1 13 23.53 23.50 2357
1 24 23.78 23.62 23.92
QPSK 12 0 22.36 2251 22.47
12 6 22.39 22.39 22.55
12 11 22.46 2251 22.70
25 0 22.43 22.46 22.64
5/5MHz 1 0 22.72 23.07 22.88
1 13 22.86 22.78 22.84
1 24 23.09 22.99 23.19
16QAM 12 0 21.40 21.84 21.64
12 6 2153 21.75 21.62
12 11 21.62 21.77 21.77
25 0 21.55 21.74 21.65
Low CH Mid CH High CH
LTE Band / BW | Modulation SRiEe OﬁsBet 20450CH 20525CH 20600CH
829.0MHz | 8365MHz | 844.0MHz
1 0 23.11 23.69 23.62
1 25 23.42 23.41 23.47
1 49 2353 23.59 24.01
QPSK 25 0 22.23 22.55 2259
25 13 2233 22.45 2252
25 25 22.42 22.45 22.78
50 0 2259 22.82 22.98
5/10MHz 1 0 22.42 22.96 22.97
1 25 22.65 22.76 22.87
1 49 22.67 22.81 23.26
16QAM 25 0 21.36 21.69 21.62
25 13 21.51 21.65 21.69
25 25 21.64 21.72 21.84
27 0 21.71 21.65 21.74
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LTE Band 5_1.4MHz

Frequency

Channel (MH2)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

QPSK 16QAM

QPSK 16QAM

20407 824.7

1.0921 1.0932

1.335 1.315

20525 836.5

1.0916 1.0918

1.304 1.328

20643 848.3

1.0895 1.0959

1.328 1.322

Spectrum Plot

QPSK-20407

QPSK-20525

va, 84T Radio 5ot boane
Rin

w050 e
Avgihetaz 110

Span 2.3 MHz|
VBV 82 KHE #Sween 100 ms)
Occupied Bandwidth

1.0921 MHz
Transmit Fr 3
x 4B Bandwidth

L — 20.8 dBm

3013kHz %ol OBW Power  80.00 %
1335MHz  xdB -26.00 dB

26 100000 M

QPSK-20643

Frequaney

Canin Frvg. 194

#0000 Wi
T Freakun  Avgibelds1010

Center Freq

‘Span 2.5 WHz|

HVEW 82 kHE FSweep 100 ms)

Oceupied Bandwidth Total Fower
1.0918 MHz

Transmit Fr 3

x dB Bandwidth

30.0 dBm

536Hz % of OBW Power  00.00 %
1304MHz  xdB -26.00 dB

Radie 51t Hane

Frequency

Rsdo St Hane Frequency

I
gt

Span 2.5 MHz|
VB 52 KH2 #Sweep 100 ms
Occupied Bandwidth
1.0895 MHz
3 E Hz % of OBW Powar
BMHz  xdB

Tatal Power 20.8 dBm

08.00%
26,00 dB

16QAM-20407

16QAM-20525

16QAM-20643

Caniee Frva, £24700000 Wi Radio Sk Norm
T PR A0

#VBW B2 kHz

Occupied Bandwidth Total Power 26,0 dBm

1.0932 MHz
A241KHZ % of OBW Power
1315MHz  xdB

Transmit Freq Eror
x 4B Bandwidth

90.00%
-26.00 d8

24 700000 M

#0000 Wi Radbo S0 Hona
Avgibeta 110

centerFreq

#VEW 82 kHz
Occupied Bandwidth
1.0918 MHz

Transmit Freq Eror

Total Power 24.6 dBm

% of OBW Power  89.00 %

-26.00 dB

0010 Wi Fo 5o Hooa
gl

#VEW 82 kHz
Occupied Bandwidth
1.0959 MHz

Transmit Freq Emor

Total Power 23.0 dBm

% of OBW Pawer
x d8 Bandwidith xd8

99.00%
26,00 dB
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LTE Band 5_3MHz

Frequency

Channel (MH2)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

QPSK 16QAM

QPSK

16QAM

20415 825.5

2.6940 2.7098

3.139

3.166

20525 836.5

2.7149 2.7189

3.184

3.230

20635 847.5

2.7256 2.7148

3.151

3.196

Spectrum Plot

QPSK-20415

QPSK-20525

o000 Wi Radio 5ot boanm
Avgihetaz 110

Span 6 M|

FVEW 180 kHz FSweep 100 ms)

L — 30.4 dBm

Transmit Fr
x 4B Bandwidth

% of OBW Power  90.00 %
xdB -26.00 dB

Frequaney

Canin Frvg. 194

#0000 Wi
T Freakun  Avgibelds1010

Span 6 MHz|

HVBIW 180 kHz #Sweep 100 ms)

Occupied Bandwidth

2.7149 MHz
3886 kHz
3984 MHz

Tatal Power 30.7 dBm

Transmit Fr
x d8 Bandwidth

% of OBW Power  80.00 %
xde -26.00 dB

Radie St Hane

Frequency

Oceupied Bandwidth

QPSK-20635

Rsdo 518 Hane Frequency

anin Frva: K7 300000 Wi
gt

Tk FroeRun

‘Span & WHz|

HVEW 180 KHI #Sweep 100 ms)

Total Power 30.4 dBm
2.7256 MHz
8737 kHz
2451 MHz

% of OBW Powar
xde

08.00%
26,00 dB

16QAM-20415
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16QAM-20635

Caniee Frva. 125500000 Wiy Radio Sk Nom
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Span & Mz
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-2.948 kHz
3466 MHz

26,0 dBm
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% of QBW Power
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90.00%
-26.00 d8

Conin Frva: F94.500600 WHa Radbo bud Naoa
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#VEW 180 kHz #Swoop 100 ms)

Occupied Bandwidth Total Power

2.7189 MHz

25,3 dBm

Transmit Freq Eror % of OBW Power

xd8

90.00 %
-26.00 dB

11504 kHz
x d8 Bandwidth 3.230 MHz
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Transmit Freq Emor

onin Frva: L7 300500 Wiz Roalo bud Nooa
T e ARSI

Bpan 6 MHz|
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Total Power 23.9 dBm
2.7148 MHz

a7 % of OBW Pawer  99.00 %
-26.00 0B
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LTE Band 5_5MHz

Frequency

Channel (MH2)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

QPSK 16QAM

QPSK 16QAM

20425 826.5

4.5312 4.5244

5.475 5.443

20525 836.5

4.5451 4.5282

5.478 5.584

20625 846.5

4.5217 4.5393

5.424 5.512

Spectrum Plot

QPSK-20425

QPSK-20525

i Radio 5ot e
Al 1010

Span 10 MHz|
VBV 300 kHz #Sween 100 ms)
Occupied Bandwidth

4.5312 MHz
Transmit Fr 3
x 4B Bandwidth

L — 30.7 dBm

5924kHz %ol OBW Power  80.00 %
SATSMHz  xdB -26.00 dB
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#0000 Wi
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VB 300 kHz #Sweep 100 ms
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Transmit Fr 3
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SATEMHz  xdB -26.00 dB
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LTE Band 5_10MHz

Frequency

Channel (MH2)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

QPSK 16QAM

QPSK 16QAM

20450 829.0

9.0600 5.0080

10.57 6.550

20525 836.5

8.9752 5.0728

10.67 6.471

20600 844.0

9.0080 5.0180

10.58 6.878

Spectrum Plot

QPSK-20450

QPSK-20525

QPSK-20600

 oo0co wrtz
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APPENDIX C - CONDUCTED SPURIOUS EMISSIONS
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LTE Band 5_1.4MHz_CH20525 Spectrum Plot
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APPENDIX D - RADIATED SPURIOUS EMISSIONS (9KHZ TO
30MHZ)
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Test Mode : [TX Mode ‘ ‘Test Mode : |[TX Mode

Ant 0° Ant 0°

600 dBm 160.0 dBWV/m
150 150
140 1"
130 120
120 120
110 110
o0 100
0 an
&0 1
n 1 80
"
60 &0 1
50 50 2 a
w
w
»
»
a
@
1
a0 n
0019 [T T on
050 s (MH2) 5 30001
Reading Comect Measure.
Mo Mk Freq Level Facor ment Limt Margin Readng Comect Measure- j
WhE  dBu @ @im  dBwVim B Deteclr Comment Mo Mk Freq  Level Factor ment LMt Margin
T 00325 5310 EERT] 7401 11737 4318 AVG MHz dBuV d8 ‘dBuVim dBuVim dB Detector  Comment
5 ThaE I S Eeti T 55T LE 1 03933 3182 2108 5288 U571 4283 AVG
3 00706 4603 2127 6730 11063 4333 AVG 2° 16126 269 2104 4481 G345 192 O
3 87470 2231 2118 4350 6954 2604 QP

Test Mode : |[TX Mode | ‘Test Mode : |TX Mode

Ant 90° Ant 90°

600 dBvn 600 dBiven

150 150

[ o

130 13

120 12

m i

00 i

@ -

0 i B b a

n ™

& 60

q

= = 2 3
w -

= )

E )

n w

an an

o CLF] 3L 070 [ L5 5 X
Reading Comect Measure- ) Reading Corect Measure-
Mo Mk. Freq.  Level Factor  ment Limit  Margin MNo. Mk.  Freq.  Level Factor  ment Limit  Margin
WHz dBuv B @BuVim  dBuVim  dB  Detector Comment MHz dBuV & dBuVim  dBuVim  dB  Detector Comment

1 00276 5269 2103 7372 11873 4507 AVG 1 04237 2863 2106 4975 9506 4531 AVG
2 00440 4822 2147 7039 11474 4438 AVG 3+ 17620 2084 2112 4376 6954 2578 QP

3 ° 00606 4876 2124 7000 11198 4188 AVG 3 56573 2138 2119 4257 6954 2697 QP
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APPENDIX E - RADIATED SPURIOUS EMISSIONS (30MHZ TO
1000MH2Z)
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Test Mode : |[LTE Band 5_TX CH20525 1.4MHz ‘ ‘Test Mode : |[LTE Band 5_TX CH20525 1.4MHz

Vertical

Horizontal

1000 dBuim 000 dBW/m

80 an

w w

n m

&0 &0

50 W

w w

, H % . §
n 4 B H
i i P [ &
R

20 an

0 1w

a0 0

a0 el AW BN Gmm  GEm BiZo0 /80 a0 o0 MHz BT N N T Y R E T R Y T T W2
Reading Comest Measurs- 3 Reading Cormect Measure-
No. Mk. Frea.  Level Factor ~ ment  Limit  Margin MNo. Mk.  Freg.  Level Factor ~ ment  Limit  Margin
MHz. dBuv B dBuVim  dBuVim a8 Detector  Comment MHz. dBuv o8 dBuVim  dBuMim dB Detector  Comment

1 746200 23967 1429 2538 8230 56582 peak 1 445500 3524 1138 2386 8230 5844 peak
2 1580400 3580  -10.91 2483 8230 5741 peak 2 1658000 3701 -1108 2583 8230 -5637 peak

3 3554380 3574 -941 2633 8230 -5597 peak 3 3433100 3589 -9.51 2638 8230 -5592 peak
4 5348830 3637 -5.31 3106 8230 -5124 peak 4 5324600 3605 -535 3070 8230 5160 peak

5 7114250 3732 202 3530 6230 4700 peak S 6643800 3618 268 3350 8230 4880 peak
6 * 9384050 3767 048 3815 8230 4415 peak 6 * 8831150 3818 006 3822 8230 4408 peak

Test Mode : |LTE Band 5_TX CH20525_5MHz | |Test Mode : |LTE Band 5_TX CH20525_5MHz

Vertical Horizontal

ADDO BN
@ 0
o o0
wn
n
(1] o
50
&0
0
w
% s A
E
PR n 2
2 |3 H
n
w0
w
I
0000 12700 Z24.00 2100 ndo0 515.00 B12.00 0900 0G0 000,00 WHz oo
F0000 12700 2400 2.0 REX 516,00 BE 09,000 BO6.00 0000 MH2
Reading Correct Measure-
No M Freg  Level  Factor ment  Limt  Margin Reading Coreol Measure i
MHz dBuV dB ‘aBuvim dBuvim dB Detector  Comment Mo. Mic Freq. Level Factor ment Limit Margin
] 751050 3634  -1437 2397 8230 -5833 peak M= BV e SBuVim  dBuVm  dB  Detector Comment
2 1168150 38688 1351 2547 8230 5713 peak 1 458750 38 130 2383 8230 5647 peak
T imm wE i a5 w0 e peak 2 1507850 3552 1114 2438 8230 5702 peak
4 3534950 3645 042 2703 8230 -5527 peak 3 4252750 3633 739 2884 6230 5336 peak
E o T Rk R 4 6619550 3642 270 3372 8230 4856 peak
TR R € Uk PR TR | R Y 5 5743850 3864 005 3859 6230 4371 peak
§ ° 0990300 3908 098 2008 5230 4224 peak
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Test Mode : |LTE Band 5_TX CH20525 10MHz ‘ ‘Test Mode : |[LTE Band 5_TX CH20525 10MHz

Vertical Horizontal

1000 dBudim 1000 dRu fm
90 an
w w
n m
60 &0
50 50
n o s %
s H % . E
B »
I g E X 2 %
20 0
» i
00 I
0000 12700 zz4.00 =2 M0 15,00 F12.00 09.00 06 D 100000 MHz J0000 12700 22400 2100 41800 51600 B12.00 703,00 06 00 00000 MHz
Reading Comect Measure- ) Reading Comect Measurs- )
MNo. Mk.  Freq.  Level Factor ment Limit  Margin No. Mk.  Freq.  Level Faclor ment Limit  Margin
MHz dBuV dB dBuVim  dBuim dB Detector  Comment MHz. dBuv dB8 dBuVim dBulVm dB Detector  Comment

435800 3552 1144 2408 6230 5822 peak
1590100 3708 -1087 2619 8230 -56.11 peak 1556150 3552 1098 2454 8230 5776 peak
3520400 3584 -944 2620 8230 -56.10 peak 3539800 3537 -9.42 26.45 8230 -55.85 peak

1 717100 3857 1379 2476 8230 -57.52 peak 1

2 2

3 3

4 6236400 3633 -324 3309 8230 4921 peak 4 4931750 3697 £.12 30.65 8230 5165 peak
5 5

G 6

7564700 37.03 102 3584 8230 -46.36 peak 7550750  37.04 108 3596 6230 4634 peak
* 5148400 3783 037 3800 8230 -4430 peak * 8996050  36.08 030 3838 8230 4382 peak
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APPENDIX F - RADIATED SPURIOUS EMISSIONS (ABOVE
1000MH2Z)
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Test Mode : |[LTE Band 5_TX CH20525 1.4MHz ‘ ‘Test Mode : |[LTE Band 5_TX CH20525 1.4MHz

Vertical Horizontal

w3 Wi w9 B
” "
o o
B =7
- A h z
) L
¥ = ¥
2 7
w 7
B ’
5 3
121 21
TN000 F7E00  TH000 00 G000 00 E0S000  W2000 1040000 TEP000 MH2 000000 FIRAG 0000 452000 GRNOD BRI K000 SO 0dd 00 TZFEL00 HH:
Reading Corect Measure-
Reading Corect Measure- . ,
No Mk Frea Level Factor ment Limt Margin No. Mk. Freq. Level  Faclor ment Limit  Margin
T T T — Wz dBav @ @dlm  dBWWim 8 Detcior Commant
T mmEs W@ 05 W4T ©30 55 peak 1 1eee7s0 4259 247 4042 6230 4188  peak

2 * 2509.875 4187 0.55 4242 8230 -39.88 peak

Test Mode : |LTE Band 5_TX CH20525_5MHz | |Test Mode : |LTE Band 5_TX CH20525_5MHz

Vertical Horizontal

83 dBuvim
” .
o o1
= 7
7 | “ *
*
a7
ar
E
e
7
17
v
v
3
3
REY|
0G0000 217500 95000 ASE00  G/O000 G675 00  BUSUO0 822600 1040000 1275000 MHz s
GO0 ZIE00  FE000 45200 SAN0D  G67i00  BISUO0 Sz 0 VOAun TEF000 MH2
Reading Cormect Meastre-
No. Mk. Freq. Level  Factor ment  Limit Margin Reading Comect Measure- )
WHE BV @ duWim  dBudim  dB  Deweder Comment No Mk. Freq  Level  Factr ment Limit Margin
T v 4577875 3583 427 4040 6230 4220 peak He BV 8 c8wim  dBulim 8 Deteolor Comment

1 * 2504.000 4447 053 44.70 8230 -37.60 peak
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|Test Mode : |LTE Band 5_TX CH20525_10MHz

| |Test Mode : |LTE Band 5_TX CH20525_10MHz

Vertical

2

RET
000000 7175 00 Z6000 460500 A0 SO0 GOS0 00 G02500 1640000

7 1 MH2

Horizontal

ADG000) F17600 536000 452500

Reading Corect Measure-

G006 GG O0  EGIOD  SZZE00 1040000 12750 00 MH2

No. Mk, F Limit  Margin Reading Comect Measure-
eq  Level  Factor ment g No Mk Freq  Level  Factor ~ment Limit Margin
W ® mwm wwn @ Deene Comment
MKz dBuV d8 dBuV/m dBuW/m dB Detector  Comment
T 528750 2776 551 4327 6230 3903 peak
T+ 4005000 3657 377 4024 8230 4196 peak
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Report No.: BTL-FCCP-1-2407C095

LTE Band 5_1.4MHz Spectrum Plot

1RB#0 1RB#5

Channel 20407 Channel 20643

= Keysight Spectrum Analyzer - Spurious Emissions S Tal| = ¥eysight Spectrum Analyzer - Spurious Emisions T =
HSEINT 122641 PM Aug 17, 2024 g : 32 P g 17, 202
Center Freq 824.700000 MHz Center Freq: 824.700000 MHz Radio Std: None Freg 0 MHz
e Trig: Free Run AvglHold: 10/10 o Trig: Free R AvglHold: 10110
IFGain:Low #Aren: 40 dB Radio De BTS B Radio Device: BTS

- 848.30000 Frequency

Ref Offset 7.1 dB Ref Offset 7.1 dB
Ref 35.00 dBm Ref 35.00 dBm

[Stop Freq [RBW
MHz Ik
0. 00 MHz

= 015 5] = 0
6RB#0

Channel 20407 Channel 20643

= Feysight Spectrum Anslyzer - Spunious Emsions 51 [ | Feysight Spectrum Analyaer - Spurous Emissions == e
NSE :INT 02:28:15 PM dug 17,2024 X1 L ¥ ENSE N 02:30:53 PH Aug 17, 2024
Center Freq 824.700000 MHz Center Freq: 824.700000 MHz Radio Std: None Center Freq 848.300000 MHz Freq: 848.300000 MHz Radio Std: None Frequency
=+~ Trig: Fres Run AvglHold: 10/10 : Avg|Hold: 1010

—-—
IFGain:Low #Atten: 40 dB Radio Device: BTS IFGain:Low B Radio Device: BTS

Ref Offset 7.1 dB Ref Offset 7.1 dB
Ref 35.00 dBm Ref 35.00 dBm

Stop 826 MHz

Spur |Range | StartFreq | Stop Freq |RBW | Frequency | Amplitude Limit Auto
1 z

= 015 ] = 0
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LTE Band 5_3MHz Spectrum Plot

1RB#0

1RB#14

Channel

20415

Channel

20635

T
Center Freq 825.500000 MHz
IFGain:Low

Ref Offset 7.1 dB
Ref 35.00 dBm

_— Trig:
2aten: 40 6B

Freq: 525.500000 MH
we Run

3
Avg|Hold: 10110

02:39:09 M Aug 17, 202+
lio Std: None

Radio Device: BTS

i L
Iy

M/MMW' |

Stop 827 MHz|

Frequency

[ eysight Spectrum Analyzer - Spurious Emissions

Center Freq 847.500000 MHz

==
IFGainiLow

Ref Offset 7.1 dB
Ref 35.00 dBm

| Stop Freq
MHz
0. 00 MHz

02:40:00 PHAug 17, 202+
Radio Std: None

Cantar Freq: 847.50000

q Frequency
ree R
B

0 MHz.
AvglHold: 1010
Radio Device: BTS

[RBW
Ik

15RB#0

Channel

20415

Channel

20635

| = Keysight Spectrum Anslyzer - Spurious Emissians

IFGain:Low

Ref Offset 7.1 dB
Ref 35.00 dBm

Freq: 825.500000 MHz
: Free Run
#Atten: 40 dB

02:38:29 PMdug 17, 2024
Radio Std: None

Avg|Hold: 1010

Radio Device: BTS

‘,“\r\"ﬂa‘w\ﬁw

=

Eeve

Keysight Spectrum Analyzer - Spurous Emissions

Ref Offset 7.1 dB
Ref 35.00 dBm

AR
!

02:41:24 PMdug 17, 2024

Radio Std: None Frequency

Freq: 847.500000 MHz
Avg|Hold: 1010
Radio Device: BTS

0

Page 49 of 58



Report No.: BTL-FCCP-1-2407C095

LTE Band 5 5MHz Spectrum Plot

1RB#0 1RB#24

Channel 20425 Channel 20625

[ = Feysight Spectrum Analyzer - Spurcus Emissins == [ ¥eysight Spectrum Analyzer —Spurious Emisions = o )
0243:12 P AU 17, 2034 z

Center Freq 826.500000 MHz F-nsfszs‘sooouu MH: Radio Std: None Frequency Fraq: 845500000 MH
we Run

iz iz
— Trig: AvglHold: 10110 o Trig: Free R AvglHold: 10110
IFGain:Low #Atten: 40 dB Radio Device: BTS B

Ref Offset 7.1 dB Ref Offset 7.1 dB
Ref 35.00 dBm Ref 35.00 dBm

[Stop Freq [RBW
MHz Ik
0. 00 MHz

25RB#0
Channel 20425 Channel 20625

| Keysight Spectrum Analyzer - Spurous Emissions T 5 [wiwl| e Keysight Spectrum Analyzer - Spurious Emissions T ==
5 ENSE I 02:43:35 P Aug 17,2024 5 ENSE I 02:44:28 P Aug 17,2024
Freq: 826500000 MHz Radio Std: None 0 MHz Radio Std: None (A=
- Trig: Free Run Avg|Hold: 1010 - Trig: Avg|Hold: 1010
IFGainLow _ #Atten: 40 dB Radio Device: BTS B Radio Device: BTS

Ref Offset 7.1 dB Ref Offset 7.1 dB
Ref 35.00 dBm Ref 35.00 dBm

et P

Stop 829 MHz,

pur |Range | StartFreq | Stop Freq | RBW | Amplitude
5 H 45 dBnm
1.dBm

= TGk = 0
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LTE Band 5_10MHz Spectrum Plot

1RB#0

1RB#49

Channel

20450

Channel

20600

T
Center Freg 829.000000 MHz
IFGain:Low

Ref Offset 7.1 dB
Ref 35.00 dBm
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2aten: 40 6B

TE T :46:36 PH A 17, 202+
Freq: 529.000000 MHz Radio Std: None
e Run Avg[Hold: 1010
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Ref Offset 7.1 dB
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JI' I, {;F :.,;h’; "

Vil

| Stop Freq
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0. 00 MHz
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02:49:21 PHAug 17, 202+
Radio Std: None

Cantar Freq: 54400000

q Frequency
ree R
B

0 MHz.
AvglHold: 1010
Radio Device: BTS

Ll
Stop 860 MHz|

S0RB#0
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20450

Channel

20600

| = Keysight Spectrum Anslyzer - Spurious Emissians

IFGain:Low

Ref Offset 7.1 dB
Ref 35.00 dBm

e

e

| stop Freq

pur | Range | Start Freq

ENSE 02:48:00 PMdug 17, 2024
Freq: 629.000000 MHz Radio Std: None
: Free Run Avg|Hold: 1010

#Atten: 40 dB Radio Device: BTS

AN
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=

Eeve

Keysight Spectrum Analyzer - Spurous Emissions

Ref Offset 7.1 dB
Ref 35.00 dBm

o

Wt oA e W

02:50:47 M dug 17, 2024
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Freq: 844.000000 MHz
Avg|Hold: 1010
Radio Device: BTS
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P
R ("

Stop 860 MHz

0
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Report No.: BTL-FCCP-1-2407C095

LTE Band 5_1.4MHz

Peak To Average Ratio

Channel

Frequency

(dB)

(MHz)

Max. Limit
(dB)

Result

QPSK

16QAM

20407

824.7

5.48

4.61

13 Pass

20525

836.5

5.28

5.27

13 Pass

20643

848.3

4.85

7.36

13 Pass

Spectrum Plot

QPSK-20407

QPSK-20525

rosca i
raeRun  Courss!.00 WL Mec

Average Power

23.562 dBm
43.32 % at 0dB

e
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W24 170800 M|

Radi sos Nona
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[e—
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Caniee Frva, E24200400 Wi
R

W Freern
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19.57 dBm
49.47 % at 0dB
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T e Gounts 0000
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44.38 % at 0dB

Radie Sud Hooe
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16.69 dBm
40.56 % at 0dB
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i Free

Genter Freq|
a7 3wsen i
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Report No.: BTL-FCCP-1-2407C095

LTE Band 5_3MHz

Channel

Frequency

Peak To Average Ratio

(dB)

Max. Limit

(MHz)

QPSK

16QAM

(dB)

Result

20415

825.5

5.66

4.65

13

Pass

20525

836.5

5.35

5.91

13

Pass

20635

847.5

5.22

7.47

13

Pass

Spectrum Plot

QPSK-20415

QPSK-20525

Average Power

23.17 dBm
43.02 % at 0dB

2ama0a Wi
‘Coures:1 COMILIO Mt

PR Fqieney

Center Fre
24 228000 M|

SRR e

Ganiar Fraa: 34 20000 iz Ras
Tig FreaRun  Coues| COMLIOMse
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Genter Free
35 209000 Whi|

23.80 dBm
46.35 % at 0dB.

QPSK-20635

o Frag: 825 130500
Trig: Froa Run
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Counes .00 MIL00 Mt

Average Power
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23.26 dBm
44.60 % at 0dB
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R
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Average Power

19.53 dBm
49.33 % at 0dB

Radio 5ot bonm
o
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Radie Sud Hooe
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Average Power

Genter Freq
95 245000 Wi

17.54 dBm
42.98 % at 0dB
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Foo 5o Hooa
o

T Free
Average Power

Genter Freeq|
ee 25000 Wi

17.14 dBm
40.68 % at 0dB
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Report No.: BTL-FCCP-1-2407C095

LTE Band 5_5MHz

Channel

Frequency
(MHz)

Peak To Average Ratio

(dB)

QPSK

16QAM

Max. Limit
(dB)

Result

20425

826.5

5.44

4.58

13

Pass

20525

836.5

4.89

6.19

13

Pass

20625

846.5

5.14

6.15

13

Pass

Spectrum Plot

QPSK-20425

QPSK-20525

QPSK-20625

Average Power

23.74 dBm
43.02 % at 0dB

Camer Frea: 24250800
o Trg:FrewRun
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46.47 % at 0dB.
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Average Power
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R

P Trg. FreeRun
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onin Frva: K34 360600 WHs
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42.50 % at 0dB

Radie S0 Hone
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LTE Band 5_10MHz

Peak To Average Ratio _—

Frequency Max. Limit
Channel (dB) Result

(MHz) (dB)
QPSK 16QAM
20450 829.0 5.66 6.20 13 Pass
20525 836.5 4.92 5.87 13 Pass
20600 844.0 5.27 3.88 13 Pass
Spectrum Plot
QPSK-20450 QPSK-20525 QPSK-20600

Average Power

23.50 dBm
43.61 % at 0dB

s20000 M Radi Sos-tione.
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43.79 % at 0dB
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22.78 dBm
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Genter Freq
892 1200 Wi
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51.74 % at 0dB

Genter Freeq|
098 44000 i
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[TestMode  |LTE Band 5_CH20525_10MHz
Frequency error versus temperature and supply voltage
Temperature (°C) Frequency error (Hz) ppm Limit
50 -0.64 -0.0008
40 0.77 0.0009
30 -0.56 -0.0007
20 1.09 0.0013
10 0.31 0.0004
0 0.84 0.0010
+2.5ppm
-10 0.04 0.0000
=20 1.16 0.0014
-30 -0.34 -0.0004
Minimum voltage 0.39 0.0005
Maximum voltage -0.04 0.0000
Nominal voltage 0.21 0.0003

Note: Nominal voltage= 3.8V, Maximum voltage= 4.5V, Minimum voltage= 3.4V.

End of Test Report

Page 58 of 58





